Applicability of Natural Porous Materials and Lime with
Conditioning and Sorption Properties for Wastewater
Treatment

Anvendelse av Naturlige Porgse Materialer og Kalk med Kondisjonering og Sorpsjon
Egenskaper for Avlgpsrensing

Philosophiae Doctor (PhD) Thesis
Emilio Humberto Alvarenga Castellanos

Department of Environmental Sciences
Faculty of Environmental Science and Technology
Norwegian University of Life Sciences

Rs (2016)

U
B

M
N

Thesis number 2016:77
ISSN 1894-6402
ISBN 978-82-575-1394-8






Supervisors

Main Supervisor:

Prof. Brit Salbu

Department of Environmental Sciences
Norwegian University of Life Sciences

P.O. Box 5003, NMBU N-1432, As Norway

Co-Supervisor:

Prof. Lindis Skipperud
[...]
iv.  Alvarenga, E., Hayrapetyan, S., Govasmark, E., Hayrapetyan, L., Salbu, B. (2016) The
structuring of anaerobic digestion residue particles by means of treatment with bentonite
base mineral conditioners. Manuscript.

XXiv



1 Introduction

There is currently a need worldwide for alternative sources of energy due to the high
consumption and dependence of oil and natural gas in a global scale. These sources of carbon
are non-renewable in a short term and hence there is a significant increase in greenhouse gas
(GHG) emissions, which have a global impact on climate (IPCC 2007). Moreover, the global
population increases continuously and the food supply and preservation of the environment
become more challenging for the future generations (Cordell & Neset 2014) when natural
resources such as phosphorous (P) become scarce. Such scenarios are the baseline for
governments looking for new political structures and economical sustainable systems in which
natural resources are effectively used and recycled. Currently, there are new trends in which
fossil fuel dependent economies are shifting to more sustainable driven schemes as
bioeconomies. Norway is among the countries which has set as a target to reduce the GHG
emissions by 40 % by 2030 (Government.no 2015) mainly generated in the agricultural and
transport sectors (Morken & Sapci 2013). With a transfer to a bioeconomical system, a circular
or sustainable thinking scheme is introduced in which energy, food, health, environment and
climate are connected and are of special interest for the Norwegian government (Pettersen et
al. 2014). The economic sectors that play an important role in the new bio-economy are health,
agriculture, aquaculture and industry.

Waste streams are produced from these aforementioned sectors. When there is wastewater
generated, there is a need for treatment either for further renewable energy production (e.g.,
biogas), nutrient or metal recycling or removal of contaminants such as radionuclides and
organic pollutants in order to achieve the GHG emissions targets and for the preservation of the
environment.

On the other hand, the continuous growth of population worldwide implies an increase in
the urban wastewater along with the generation of biodegradable waste. Both waste streams are
defined in environmental legislation directives such as the European urban wastewater
treatment (WWT) directive (91/271/EEC) and the landfill directive (LD) which aim to preserve
the environment (EEA 2001). The term “biodegradable waste” includes any waste that could
be decomposed by means of aerobic or anaerobic conditions in accordance with the European
Union (EU)’s LD (1999/31/EC)(EUR-Lex 1993). The LD obliges the Member States of the EU
to reduce significantly the amount of landfilled biodegradable waste to 35 % of the 1995 levels
by 2016 (for some countries by 2020)(EC 2016). It has been forbidden in Norway to dispose
such type of waste in a landfill since 2009 (Avfall Norge 2014). These increasing trends of
waste generated and the stringent environmental thresholds for water discharge and landfills
are shifting the waste management practices towards alternative use of resources and hindrance
of transport of pollutants to the environment.

Biogas production from biodegradable waste is an alternative suitable for connecting several
sectors that could reach multiple markets and business branches in a bioeconomy. Moreover, it
has long-term advantages in Norway for the reduction of the GHG emissions (e.g., methane
and nitrous oxide) from the agricultural sector. This reduction could occur by using anaerobic
digestion residue (ADR) instead of manure as a biofertilizer with mineralized forms of N as
NH4". Moreover, the methane (CH4) is recovered as an energy carrier instead of being
irreversibly released to the atmosphere with untreated manure applied to agricultural fields

1



(Massé¢ et al. 2011). Furthermore, the wastewater stream in the aquaculture industry does have
relevance since it is one of the main industries of the country (Ward & Lees 2011). Other
possible streams are food waste and garden waste (both biodegradable) as well as run-off from
areas with mines or heavy metals present in mineral bedrock (non-biodegradable). There is an
opportunity to use CH4 produced from these waste sources for electricity or biofuel generation
or to recycle heavy metals. Moreover, the nutrients in the ADR or digestate are mineralized
during or after the biogas production and the effluent is used for the replacement of conventional
mineral fertilizers and for carbon storage in soils (Al Seadi et al. 2008). Therefore, the soil
quality could be improved and nutrient or heavy metal losses to the environment are decreased
as well when managed effectively.

Biogas production could be linked to the wastewater treatment plants (WWTPs) for the
cogeneration of energy and further stabilization of the sludge. Under such configuration, it is
therefore possible to recycle nutrients along with the production of energy. In Norway, most of
the total phosphorus (Ptwt) must be removed from the water to avoid the risk of eutrophication
of water bodies. It means consequently that the concentration of Pwt must be decreased to at
least 1 mg L' for WWTPs for over 100 000 p.e. (Lovdata 1981). Moreover, P mineral resources
are limited in a global scale for the increasing food production demand and thus, there is a need
to recycle P through sludge or ADR land application in the agriculture sector. Such approach,
however, requires that nutrients such as P must be plant available in a short term when the
sludges are land applied. This aspect has relevance when the primary precipitation of the
wastewater is carried out with iron or aluminium salts, which strongly bind (or act as scavenger
for) nutrients like P. On the other hand, even if the P is plant available to a suitable extent, the
treated sludge or ADR requires to be dewatered in order to become a cost effective nutrient
concentrated by-product that could be transported over long distances for use in agriculture (Lii
et al. 2015). The water separation has great relevance in order to optimize the logistics around
the waste management in WWTPs. New challenges are encountered in the dewatering of ADR
without reducing its fertilizer value. There is for instance, the inconvenient of the primary
precipitation in the WWTPs (e.g., Fe- or Al-precipitation) where the P is strongly bound to
sludge particles and thus, not available to plants in a short term. On the other hand, the efficient
dewatering of ADR from food waste or similar biodegradable waste is of special interest for
the industry. In other words, the fertilizer value must be maintained without using chemical
agents for dewatering that are known to restrict the P plant uptake. Furthermore, water could
be recycled and sent back to the inlet stream of biogas plants when the biodegradable waste has
a low water content (e.g., food waste). However, other nutrients as nitrogen in ammonium form
(NH4") need to be removed as well in order to avoid its accumulation and further inhibition of
the anaerobic digestion (AD) (Yenigiin & Demirel 2013). Moreover, K" usually follows the
liquid stream after dewatering of the ADR and thus, there is a potential to separate K along
with NH4" to a solid phase by means of sorption processes (Hayrapetyan et al. 2015; Kizito et
al. 2015) in order to achieve a by-product with a fertilizer value that could replace mineral
fertilizers.

Separation of colloids, particles, and chemical substances (either nutrients or pollutants) has
been an area of focus in the WWTPs in the further treatment of sludge or ADR. Water
management and its treatment could be more effective if particles and substances of interest are
concentrated in solid phases. Water volumes are therefore reduced significantly and the solids
management or disposal becomes an alternative more convenient for compliance with
environmental regulations and for recycling schemes of both nutrients and metals. The

2



combination of chemical and mechanical separations and additional treatments allows
achieving a stabilized by-product; dewatered, odorless and pathogen free sludge. The
centralized WWTPs in Norway operate with primary precipitation as a chemical treatment due
to the stringent threshold for P (Henze & Odegaard 1994). Filtration, heat exchangers and
centrifuge units are utilized for the mechanical removal of water, whereas the stabilization of
the sludge is achieved commonly by thermal treatments, AD or liming (@degaard et al. 2002).

The mechanical removal of water is, however, dependent on the conditioning of the sludge.
Thickeners are used for that purpose in the WWTPs, where mineral conditioners and
polyelectrolytes alone or in combination are commonly added to the sludge in order to increase
the dry matter content of the sludge drastically (Alvarenga, Hayrapetyan, et al. 2015). Particle
aggregation and sorption (adsorption or absorption) of substances of interest (e.g., nutrients) is
thus enhanced. The performance of the separation units is increased when the sludge becomes
porous either to let the water go through the structure or to fix dissolved nutrients. However,
the dosage of mineral and chemical conditioners implies changes of dynamic viscosity in both
laminar and turbulent regimes of the wastewater (WW) effluent that affect the further separation
of particles. Hence, well-defined rheological properties provide information for optimization of
conditioning and dewatering operations (Ormeci 2007; Alvarenga, Schiiller, et al. 2015).

Additionally, there is a need for removal of pollutants in water outside the traditional urban
wastewater streams. For instance, the final disposal of rock material from mining and milling,
road and tunnel construction etc. is of major concern, due to leachate of naturally occurring
radionuclides and metals to the aquatic environments. In Norway, alum and black shales can
increase levels of both radionuclides and metals in run-offs due to construction work. These
type of sulphide-bearing rocks are distributed unevenly in Norway, and are mainly abundant in
Oslo region (Jeng 1991) and can become a problem when they are exposed to air (oxygen) and
the metal-sulphides are oxidized. Uranium is a naturally occurring radionuclide in most soils
and rocks and the release of U species is a main concern due to weathering of alum and black
shales in the construction sector. U can be toxic, acting as a heavy metal if accumulating in
living organisms and will also emit radiation during disintegration from 2**U to daughter
nuclides such as radium (**°Ra), radon (***Rn), lead (>'°Pb) and polonium (*'°Po), being a- and
beta- emitters (WHO 2001). Especially the a-emitting Ra and Po-isotopes are considered highly
radiotoxic. Therefore, sorption of these pollutants in the membranes of the landfills is required
in order to avoid transport to aquatic environments. Alternatively, the water or leachates of the
landfill could be treated “in situ” by means of industrial processes for particle and pollutants
removal.

There are different water- and sludge treatment needs as described in the previous
paragraphs. Separation processes of liquid from solids can analogously be applied beyond the
centralized schemes of WWT for increasing dewatering performance, particle separation and
removal of substances of interest. These features are considered in this doctoral thesis with the
application of natural porous materials such as bentonite for the recovery of macronutrients
(e.g., K) and for the removal of heavy metals (e.g., U®") from an alum shale leachate. On the
other hand, lime was investigated as a mineral conditioner for sludge, influencing the plant
uptake of P from sludge and ADR to barley (Hordeum vulgare).



2 Objectives of the study and hypotheses

The overall aim of this doctoral thesis was to find naturally abundant materials that could be
utilized for different WWT needs, with focus on separation of liquids from solids (SLS), in
particular bentonite based materials and lime.

The sub-objectives were:
e To separate the water (dewatering) from ADR by means of flocculation combined with
vacuum filtration.
e To increase the plant availability of P in Fe- and Al-precipitated sludge using liming as
a post-treatment.
e To study the sorption of water-soluble K (from a synthetic solution and alum shale
leachate) and U (from alum shale leachate) to silica and bentonite based materials.

On one hand, the separation of particles in ADR was considered with pre-treatments of the
colloidal suspension adapted from the wastewater industry. The understanding of the
dewatering process of the ADR and its further optimization was the starting point to convert
the digestate into a product meant to be used as a biofertilizer. In addition, a mathematical
model is introduced in the thesis for understanding the changes in average viscosity (Navg) in a
Jar-tester (JT). Such device is commonly used in the WWT industry for optimizing or correcting
dosages of conditioners. The P plant availability in sludge, produced after chemical WWT, was
evaluated after AD and liming treatments to reach the aforementioned objective. On the other
hand, the sorption of water-soluble ions to organic and inorganic precipitants/surfaces for both
recovery of macronutrients and/or removal of heavy metals, remains as the main link between
the different types of wastewater or industrial liquid waste effluents investigated. A common
material diatomite-bentonite (DB) combined system was considered for the wastewater
treatment as a mineral conditioner for aggregating ADR particles and for sorption of cations in
a landfill leachate. Moreover, diatomite was used as a base material for a composite sorbent for
cation removal from a synthetic solution. Both the dewatering and the sorption separation
processes were studied in a laboratory scale, aiming to upscale the process by understanding
changes in physical and chemical properties of the wastewater effluents.

The hypotheses that were taken into account for the development of this research work were:

e The use of bentonite based mineral conditioners maintains effective dewatering
performance of ADR (Paper I).

e The navg has an impact on the separation of liquids from solids of WW (Paper 1I).

e Liming as a post-treatment increases largely but differently the desorption of P from
Fe- and Al-precipitated sludge (Paper III).

e A higher effect of liming on the plant uptake of P is achieved for Fe- and Al-
precipitated sludge if combined with AD (Paper III).

e K" is adsorbed from a synthetic solution with a SiO>—-MnQOz—diatomite sorbent
(Paper IV) and from alum shale leachate with a bentonite based material in basic
pH range.

e The sorption capacity (g) of a bentonite based material for U decreases by
decreasing pH of the leachate (Paper V).



3 Overview of the study
The overview of the study is shown in Figure 1.

Separation liquid-solid

Dewatering Sorption
Digestate/Sludge Landfill water (U)/Synthetic solution (K)
| )
[ | |
Vacuum filtration P recycling K recycling U removal

| )

( ] Dewatering and sorption | \

Paper [ Paper II Paper III Paper IV Paper V

Flocculation Jar-tester calibrated ~ Effect of Lime on P- Sorption of K Sorption of U

properties of for theological availability of digestate

digestate with measurements and sludge Fe/Al

Jar-tester precipitated l l
Diatomite-Bentonite $i0;-MnO,-Diatomite Diatomite-Bentonite
conditioner/sorbent sorbent conditioner/sorbent

Figure 1: Schematic description of the articles and the materials (marked in blue) used for their
experimental parts

There are two focuses of this study, which are dewatering and sorption as separation
processes of substances from liquid to solid. Figure 1 shows the schematic description of the
study of this thesis.

The natural diatomite-bentonite (DB) system has been applied either as a mineral conditioner
(Paper I) or as a sorbent (Paper V). This system was produced in the Republic of Armenia.